

### Fire Test Certificate: 8110859171/300

This is to certify that the undersigned surveyor did at the request attend

#### M/s. L&T Valves Limited

(Administrative office: Post Bag No. 976, Mount Poonamallee Road, Manapakkam,  
Chennai - 600089, India)

on the below mentioned date for the purpose of witnessing fire test on the valve detailed below

#### VALVE DESCRIPTION:

Valve type	: Gate Valve
Size & Pressure	: NPS 8, Class 300
Body Material/End	: ASTM A 216 Gr. WCB/Flanged
Valve Serial No.	: 2556
Valve GA Drawing	: LTV-GT-LP-059, R0
Fire test standard	: API 607 6 <sup>th</sup> Edition 2010 and ISO 10497 3 <sup>rd</sup> Edition 2010
Test Date	: 20/02/2014
Valve manufacturer	: M/s L&T Valves Limited, Kancheepuram
Test Location	: M/s L&T Valves Limited, Manapakkam

#### CONCLUSIONS / REMARKS:

As per the standard, the range of valves qualified is as under:

Size, NPS (DN)	: NPS 8 and larger (DN 200 and larger)
Pressure Rating	: Class 300; 400; 600 (PN 40; 63; 100)
Seat Material	: Any trim
Body End Connection	: Flanged and Butt Weld

The test was witnessed in accordance with the Fire test standard(s) and the valve performance found to meet the standard requirements in all respects at the time of test.

This Certificate shall be valid in conjunction with Test report no. GT/FT/142 dated 20/02/2014.

Date of Issue : 20/02/2014

  
S. Stalin  
(Inspection Engineer)



Distribution list:  L&T Valves Limited

TUV Branch office (Chennai)